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Table 1. Results of X-ray analysis of inclusions extracted by hot-nitric acid method.

Sample | Holding time after Cooling of Position in . P
A melting. of capsule sample. sample. Compounds identified.
. Top Fayalite Amorph
513 0 sec Water quenching Middle Faya]itei a-Quartz, Amorghgzz:
Bottom Fayalite, Amorphous.
Top Fayalite, a-Quartz, B-Crist., Amorph
S10 30 sec Water quenching Middle Fayalite, @-Quartz, g—Grist.: Amorgth::
Bottom Fayalite, §-Crist., Amorphous.
Top Fayalite, Amorph
S12 0 sec Air cooling Middle Fayalite, Amo;ghgﬁz:
Bottom Fayalite, Amorphous.
Top Amorph
S14 30 sec Air Cooling Middle Amo;ghg:::.
Bottom '
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Photo. 1. Distribution of inclusion.
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Fig. 1. Distributions of inclusions in three different samples.
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Photo. 2. Typical large inclusion.
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Photo. 4. Dendritic inclusion.
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Table 2., Results of X-ray analysis of inclusions
extracted by alcoholic-iodine method.

Holding Com-
Sample jtime ¢ after|Cooling of|Position in ound
No. |melting of| sample sample idcn}zi;ed :
capsule
Water Top MnO
MI15 0 sec quench- Mlddlc MnO
ing Bottom MnO
Water Top MnO
M 5 15 sec quench- Middle MnO
ing Bottom MnO
Air Top MnO
M20 0 sec Coolin Middle {| MnO
€ | Btotom ‘ MnO
Air Top MnO
M10 15 sec Cooli Middle MnO
00UNg | Bottom MnO
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